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On the Properties of 15Cr-4Ni-Mo-Co-

Nb PH Stainless Steel. ;

(Studies on ST-154 PH steel— 1)

 Dr. Shigeki Sawa, Tomitaka NisuiMura
and Tsuneo Morr.
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‘Fig. 1. Mechanical properties of ST—154 PH
steel at elevated temperatures.
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Table 1. Chemical composition
of the specimen.
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Fig. 2. Impact properties of ST 154 PH
' " steel.
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Tabie 2. Mechanical properties of ausformed specimens.

: 0°02% Y..S. T.S. E.L. - R.A. Tmpact
Sample No. "o/ mms) | (kg/mm?) | (%) @) (kg mjemsn| HxC Heat. treat

Al 1623 "175°*5 14°0 60°4 10°8 46°5 500°CX 8hr
A2 1632 . 1774 117 61°7 94 483 500°C X 16 hr
A3 165°0 . 182°0 13°1 60°4 90 484 500°C X 32 hr
A4 " 159°2 1762 137 55°1. 154 48°*8 500°C X 64 hr
A5 1586 176*9 . 14°9 59’0, 10°5 494 500°C X120 hr
A6 143°7 163°6 92 32°7 2°1 48°0 500°C X 64 hr
A7 1437 - 162°3 17°1 652 106 482 500°C X é4 hr
A8 1412 ) 160°3 . 16°6 652 107 48+Q 500°C X 64 hr
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Fig: 3. . The results of .up-setting tests.
Specimen is solution-treated at 950°C
for 1ihr, and after cooling fo testing
temperature, hold for 30 min,
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Fig. 4. X-ray diffraction patterns of the
residues extracted from aged specimens.
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Photo. 1. Electron microstructures of the

~ specimens solutioned, suzero-cooled,
and aged. :

Tabie 2. The specimens used for experiments
and amount of electrolytic residue.

. ) o E 7 Amount
Specimen Heat treatment Hardness of residue
No. | (HrC) 2
- (%)
950°C X thr 0. Q., . .
A —73°C% 3 hr 3875 06
B | 500°Cx1 hr 415 1*6
C 500°C X 8 hr 444 6°2 .
D 500°C X 32 ht ) 45°9 10°2
E 500°C X 256 hr 46°6 1153
F 500°C X 1000 hr - 36°0 .75
G 600°C X2 hr : 39°3 3°2
H 600°C X 64 hr - 351 36
I 640°C X2 hr . 335 2°6
S J . 1 640°CxX32hr . 32°5 35
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Effect of Carbon, Titanium and Boron

on the 15Cr-12Ni Austenitic Heat

Res1st1ng Steel. '

: (Stuches on the weak prec1p1tat1on hardenmg

austenitic heat resisting steel— 1) :

Dr. Toshio FUJITA and szekatsu Kuki.
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